Honda Rancher AT (IRS)

Plow Mount PART # 100815
Hardware Kit: HK-053

Kit Components:

Qty. Part Description
I 2" Receiver

2 M10-1.5mm x 90mm Bolt
2 M10-1.5 Nylon Nut
16....ccoeeennee 3/8" USS Flat Washer
I 5/8" -11 x 1.5” Bolt
Lo, 5/8" Lock Washer
I 5/8" SAE Flat Washer

1 ................. gi’;i:itch Pin @ @

INSTALLATION INSTRUCTIONS:

1. Remove both 10mm bolts (A) as shown in Figure 2 and
discard. Once bolts are removed be sure not to put any weight on
the machine, as the A-Arms may move out of position.

2. Place the receiver into location as shown in Figure 1 and
3 lining up the hole in the OEM hitch and the threaded boss on the
receiver.

3. Take the provided 10mm bolts and insert them through a
provided 3/8” washer, the Kolpin Receiver, approximately (5-6)
provided 3/8” washers, the A-Arm brackets, the A-Arms, and (1)
provided 3/8” washer as shown in Figure 1.

“Figure 2”
4, Tighten the 10mm bolts securely, using the provided (2)
10mm nylock nuts. Make sure the OEM Hitch hole is still aligned
with the receiver thread boss. If it is not you may need to remove or
add additional provided 3/8” washers.

5. Take the provided 5/8” bolt and insert it through the pro-
vided 5/8” lock washer, flat washer, the OEM hitch hole and into the
threaded boss on the Kolpin Receiver as shown in Figure 1. Tighten
securely.

6. Place the Bent Hitch Pin through the receiver tube and
secure by clipping the R-Clip through the hole on the bent hitch pin.

“Figure 3" Receiver Installed

©2013 Copyright Kappers Fabricating, Inc. All rights reserved



